Partlist E-163

POS [ART.NR DESCRIPTION
10 [(12.10.0.0240 BEARING SKIFFY 03/ACR
20 109.06.0.0340 TUBE STST 16X2 L=355
25 101.99.6.0030 BALLTAP 03/ACR L=37
30 101.99.6.0020 BALLTAP 03/ACR L=29,5
35 101.99.6.0000 BALLTAP 03/ACR L=12
40 [01.99.6.0010 BALLTAP 03/ACR L=22
50 101.05.1.5010 ADJ.SCREW/SOC.HEAD M8X10 DIN916 A2
60 108.07.1.2110 HINGEPART ACR/03
70 101.10.1.0040 HEXAGON NUT M6 DIN934 A2
80 101.10.1.0030 HEXAGON NUT M5 DIN934 A2
90 101.04.1.5012 HEX.SOCKET HEAD CAP SCREW M8X12 DIN912 A2
100 {01.20.1.0050 CASTLE WASHER M8
110 {09.08.0.0550 HINGESUPPORT 03/ACR/1
130 {06.01.4.0210 GASCYLINDER WITH BALL KNOB 350N/5257PK
140 {09.02.1.1300 SUPPORT GASVALVE
150 {06.09.3.0070 SPRING CONTROL BOX
170 {01.04.1.3008 HEX.SOCKET HEAD CAP SCREW M5X8 DIN912 A2
300 |94.05.3.15221 CONTROL UNIT 173DS 1~230V 6,5A 2X16V
310 [12.07.0.9530 COVER SWITCHBOX
320 [12.07.0.7050A |MICROCELLULAR RUBBER 4MM BLACK
330 |01.13.0.0000 HEXAGON FLANGENUT M5 DING923 A2
350 [11.01.2.0000 SEALCORD C1-01
355 [11.01.2.0220 SEALCORD KK C1-25
360 [11.01.2.2000 VALVE CORD CC2-01
370 [12.01.0.0390A |VACUUMCOVER E-163 KK
371 [12.01.0.0391 VACUUMCOVER E-163 LONG
380 |01.05.1.6050 ADJ.SCREW/SOC.HEAD M10X50 D916 A2
390 |01.21.1.0060 FLAT WASHER M10 D9021 A2
400 [09.15.0.0110A [VACUUMCHAMBER E-163 KK
401 {09.15.0.0111 VACUUMCHAMBER E-163 L
410 [09.01.1.3230A |BOTTOM SECTION 163
420 (12.06.0.0360B  [INSERTPLATE E-163 KK
421 [{12.06.0.0361 INSERTPLATE E-163 L
430 {11.02.0.1450 LIMITSWITCH WITH CABLE
440 {01.04.1.3030 HEX.SOCKET HEAD CAP SCREW M5X30 DIN912 A2
450 [96.03.2.1090 STICKER TENSION TRIANGLE
460 [96.03.2.0398 STICKER MACHINETYPE
470 [96.03.2.1100 STICKER 19X38 YELLOW
490 [96.03.2.1110 STICKER 98X65 YELLOW
500 |02.06.9.0240 BLINDSTOPPER 1/8" OUT.HEXAGON COMPL.
510 |02.03.3.0090 ELBOW BRASS FOR GASPIPE
520 |02.06.3.0070 BRASS NUT 1/4"
530 [09.12.0.2060 GASNOZZLE STST 1/8"
540 102.01.2.0030 HOSE CLIP KLEMFA 12.8X14.8MM
550 |03.02.0.0140A  |VALVE 2/2 MA-222-003-P27-SAH 24
560 |02.05.4.0040 Y CONNECTINGPIECE 6MM
570 |07.03.4.0010 BRANCH PIPE H-1000/1500 READY
580 |03.02.0.0010A |VALVE COMBINATION 2/42/82
590 |02.06.3.0130 BRASS DOUBLE NIPPLE 1/8"
600 [13.40.0.0120 SILENCER ID-CL 1/8
610 |02.01.2.0080 HOSE CLIP ABA 15-24MM

Page 1 of 3



Partlist E-163

POS [ART.NR DESCRIPTION
620 [12.07.0.1210 O- RING 32X4
630 |01.22.1.0040 SPRING RING M6 DIN127 A2
640 |01.22.1.0030 SPRING RING M5 DIN127 A2
650 |09.08.0.0640 LIDLOCKER E-163
670 [12.07.0.3060 CLOSINGRING 10X5X1 70 SHORE
680 |01.09.3.0010 BOOK SCREW BRASS 350/15
690 [12.05.0.5010 SIL.PROFILE LIDGASKET 8MM 60°SH/25MTR
700 |02.04.4.0020 SQUARE HOSE COUPLING 1/8"X6 EXT.
710 |19414.00005 SEALCYLINDER 90MM TROUGH SHAFT M4+M5
715 10803.00030 EXTENSIONPIECE SEALCYLINDER 40MM
716 |01.05.1.3016 ADJ.SCREW/SOC.HEAD M5X16 DIN916 A2
720 |08.01.1.0385 SILICONHOLDER E-163-KK
721 108.01.1.0380 SILICONHOLDER E-163-L
730 [12.08.0.0020 VIBRATION ABSORBER SILICONHOLDER ACR.COVER
740 |01.06.1.2008 SLOTTED CHEESE HEAD SCREW M4X8 A2 DIN84
745 10199.00010 TENSION NAIL SILICONHOLDER
750 194.01.0.0375 SEALBEAM SS A103L/163K
751 19402.30355 SEALBEAM DS/3/355
752 19403.30355 SEALBEAM TS/3/355
753 194.01.0.1380 TS-BEAM D163L
754 194.01.0.1390 DS-BEAM D163L
760 [12.05.0.5150 SILICON T-PROFILE 40° SHORE - 25M
770 108.08.1.7010 SUPPORT VIBR.ABSOR VAC-BAG-HOLDER
780 [12.08.0.0030 VIBRATION ABSORBER VACUUMBAGHOLDER
790 |01.11.1.0050 CAPNUT HIGH M5 D1587 A2
800 |01.20.1.0030 CASTLE WASHER M5
810 |01.09.1.0010 SLOTT.RAIS.COUNTER.HEAD SCREW M4X10 DIN966 A2
820 [12.11.0.0020 RING NYLON (03-12)
830 |01.07.1.2010 SLOTT.COUNTERSUNK HEAD SCREW M4X10 DIN963 A2
840 [12.08.0.0010 VIBRATION ABSORBER FOOT H-1000-1500
850 |02.04.3.0010 BRASS HOSE COUPLING 1/8"X6 EXT.
860 [01.09.1.0040 SLOTT.RAIS.COUNTER.HEAD SCREW M4X12 DIN7985 A2
880 |03.01.1.0600 OIL SIGHT GLASS 1/2"
900 |02.04.3.0090 HOSE COUPLING SQUARE 1/2"X19 MM
920 [12.05.0.2000 PVC SUCTIONHOSE HNA-20X3.4MM
950 [12.05.0.0010 HOSE (02) DRAGO 6X13
980 |03.01.0.0130 VAC.PUMP 021-336 220/240-1-50
1010 ]03.01.1.0210 OIL ISO VG 32
1040 102.05.4.0060 CONNECTINGPIECE T-PIECE 6MM
1060 101.21.1.0040 FLAT WASHER M6 D9021 A2
1070 101.02.1.5010 HEXAGON SCREW M8X10 DIN933 A2
1080 101.02.1.4010 HEXAGON SCREW M6X10 DIN933 A2
1100 101.22.2.0030 VEERRING VERTAND M4 DIN 6798-A
1120101.11.3.0100 CAPNUT HIGH M10 D1587 A2
1140 102.03.3.0010 ELBOW 1/8" INT/EXT BRASS
1150 196.03.2.0460 STICKER OIL
1160 101.21.1.0050 FLAT WASHER M8 D9021 A2
9010 |[11.07.3.0000 CONTROL 03-HENKOVAC
9011 [11.04.0.1650 PLUG BLAC R5
9012 [11.04.0.1660 PLUG BLAC R6
9013 [11.04.0.1670 PLUG BLAC R10

Page 2 of 3



Partlist E-163

POS [ART.NR DESCRIPTION

9020 |[12.07.0.7020 PACKING CONTROL + GLUE-LAYER

9040 [11.02.0.1470 MAINSWITCH 3-P 25 A

9050 [12.18.0.0120 HOLDER BEST. HENKOV. 03&BASIC

9051 [96.03.2.1430 UPPERSTICKER HENKOVAC BASIC

9060 [12.07.0.7030 PACKING COVER CONTROL + GLUE-LAYER
9070 |02.06.3.0070 BRASS NUT 1/4"

9080 [02.04.4.0010 SQUARE HOSE COUPLING 1/8"X4 EXT.
9090 [11.06.0.0090 PLASTIC CHECKNUT PG 16

9100 [12.07.0.9520 COVER CONTROLBOX

9110 [01.09.1.0130A [CROSS RECESSED RAISED CHEESE HEAD SCREW M3.5X10
9120 [11.06.0.0150 CABLE GLAND PG16 IP65 PLASTIC

9130 [12.07.0.5010 SEALING WASHER 0-1/4

9140 [02.06.3.0300 REDUCING RING 1/4"X1/8"

9150 [02.04.4.0020 SQUARE HOSE COUPLING 1/8"X6 EXT.
9160 [01.21.1.0020 FLAT WASHER M4 D9021 A2

9170 |01.10.1.0010 HEXAGON NUT M3 DIN934 A2

Page 3 of 3



